170RS-2021 44 H F Bt
170RS-2021 PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.

i
=




EZTNH K1t iEEE Engine and Carburator

Fr H = X B W R’ XA neE
NO Code name Chinese Description Q'ty
1 01010002-2 KL 18k FaAL) Engine 1

Yaxard

¥ 2




BhiMFE S A% (—) Crankcase Assy

F H = h X & R = i =
NO Code name Chinese Description Q'ty
1 | 2.20.05.09. 02000 SR ERLS R.Crankcase Assembly 1
2 | 2.20.04. 66. 07000 T FER AR S L.Crankcase Assembly 1
3 | 1.20.07. 32. 12000 i AAE L Breather Pipe Joint 1
4 1.00. 01. 6204 7K 6204 Bearing 6204 1
5 1.00.01. 6203 K 6203 Bearing 6203 1
6 1.00. 01. 6202 Hh & 6202 Bearing 6202 1
7 | 1.05.01.09.0612 BEAEME X 12 Bolt M6x12 1
8 | 1.20.20.20. 17000 K6 Washer 6 1
9 | 1.20.20.01. 08000 | F AFhyHIE20X32X6 Oil-Seal 20x32x6 1
10 | 1.20.04.01. 13000 | HifdyHE 19.8 X30X 5 Oil-Seal 19.8x30x5 1
11| 1.20.04.01. 03000 SR 12X 181 Gasket 12x18x1 1
12 | 1.20.04. 01. 14000 |BUHIEFAEMI12X 1. 5X 14 Bolt M12x1.5x14 1
13| 1.20.04.01. 09000 IR E Front Shock Absorber Sheath 5
14 | 1.20. 04. 65. 15000 W& 42 Bush 42 2
15 | 1.20. 04. 65. 16000 w50 Bush 50 1
16 | 1.20.13.01.01000 EhEowarin: £ Screw 1
17| 1.20.13.01. 02000 OJFFE 16X 1.5 O-Ring 16x1.5 1
18 | 1.20.13.01. 05000 VAL Tension Rod 1
19| 1.20. 13. 32. 04000 IER8EZ% (9471) Timing Chain (94L) 1

Yaxard

¥4




phamFE =i ak (=) Crankcase Assy

F H = h X & R XX H/ M =
NO Code name Chinese Description Q'ty
20 | 1.20.13.01. 06000 SRR T Chain Guide 1
21 | 1.20. 04. 06. 04000 XL B2 AEME X 209 Stud bolt M8x209 2
22 | 1.20.05. 06. 01000 XL IZAEMS X 201 Stud bolt M8x201 2
23 | 1.20. 04. 01. 05000 A FE R Gasket 1
24 | 1.20.04. 01. 01000 ENE 68X 14 Locating Bush @8x14 2
25 | 1.05.01.09. 0622 BE A M6 X 22 Bolt M6x22 2
26 | 1.20. 13.01. 07000 kB A Chain Adjuster 1
27 | 1.20. 13.01. 03000 JT A A 4R AR Gasket 1
28 | 1.20.13.01. 08000 Jii SLIRET Screw 1
29 | 1.20. 13.01. 09000 0JFFE]9. 5%1. 5 O-Ring 9.5%1.5 1
30 | 1.05.01.09. 0650 BZ2FEM6 X 50 Bolt M6x50 2
31| 1.20. 04. 65. 12000 AR AR S E Gearcase Breather Pipe 1
32 | 1.20. 04. 65. 17000 E4iE11.5 Clamp 11.5 1
33| 2.20.05.67.99000 AR KR R.Crankcase Assembly 1
34 | 2.20.04. 66.99000 e FEAR S AR L.Crankcase Assembly 1




TR = S (—) Gearcase Assy

Fr H = XX E R ER R
NO Code name Chinese Description
1 | 2.20.20.65.01000 AR AR Gearcase cover 1
2 | 1.20.20. 65. 08000 AR FA S T Gearcase Gasket 1
3 | 1.20.01.01.01000 JE Locating Bush 2
4 1. 00. 01. 6302 Hl1 746302 Bearing 6302 1
5 | 1. 20.20. 65. 10000 RIS 1A %6 il 2H. Reverse Gear Shaft Assy 1
6 | 1.20.20.65. 14000 fidy o T 0il Seal of Output Shaft 1
7 1. 00. 01. 4905 TREN 37K RNA4905 Needle Bearing RNA4905 1
8 | 1.20.20. 65. 03000 i H Ak Output Shaft 1
9 | 1.05.06.02. 2000 il FH 4418 20 Check Ring 20 1
10 | 1.00.01. 6204 Hh 7K 6204 Bearing 6204 2
11 | 1.20. 20. 65. 02000 AR T AR N i Input Shaft 1
12 | 1. 20. 20. 65. 18000 AR B2 A Shift Drum Assy 1
13 | 1. 20. 20. 65. 19000 LY EEIAIED) il Seal 1
14 | 1. 20. 20. 65. 11000 X Shift Fork 1
15 | 1.20. 20. 65. 21000 P X h Shift Rail 1
16 | 1.20. 04. 65. 18000 TR Hollow Bolt 1
17 | 1. 20. 04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1 1
18 | 1. 20. 04. 65. 20000 P A7 58 5% Limit Spring 1
19 | 1.20. 04. 65. 21000 HER13/32 Steel Ball 1

7




o
i
%
B
Clk

T

X (=) Gearbox Cover Assy

F H = b3 F R B X H M HE
NO Code name Chinese Description Q'ty
20 | 1.20. 20. 65. 16000 A b e Oil Seal of Shift Shaft 1
21 | 1. 20. 20. 65. 17000 A By 2 4 Shift Shaft Assy 1
22 | 1.20. 20. 65. 20000 OJE B 10%2.5 O-Ring 10x2.5 1
23 | 1. 20. 20. 65. 09000 Hr[a] G RS it 2H Intermediate Gear Shaft 1
24 | 1.20. 04. 65. 23000 HPE 15X 19X 1 Washer 15x19x1 1
25 | 1.05.01.09. 0640 BZFEM6 X 40 Bolt M6x40 10
26 | 1.20. 32. 65. 08000 RYAT A% JE s 2H A Gear Sensor Module 1
27 | 1.05.01.09.0612 BEAEM6 X 12 Bolt M6x12 1
28 | 1.05.01.08. 0622 BZFEM6 X 22 Bolt M6x22 1
34| 1.05.06.01.5200 FLFH 428 52 Check Ring 52 1
35 | 1.05.06.02. 2500 4B 25 Check Ring 25 1
36 | 1.20. 04. 65. 22000 HPE 25X 33X 1 Washer 25x33x1 1
37 | 1.00.01. 6205-2RS K 6205-2RS Bearing 6205-2RS 1
38 | 1.20.04.01. 14000 |BUHIEAEMI2X1.5X 14 Bolt M12x1.5x14 1
39 | 1.20.04.01. 03000 S 12 X 18%1 Gasket 12x18x1 1
40 | 1. 20. 04. 01. 09000 BEE Front Shock Absorber 2




EE B Left Cover Assy

-] =~

10—

F H = h X & R XX B M =
NO Code name Chinese Description Q'ty
1 52T-1-506 I Gasket, left cover 1
2 | 157QMJ-B2 -1-501 i Left cover 1
3 GB/T 16674 B2 M6 X 65 Bolt M6X65 2
4 GB/T 16674 B2 AEM6 X 40 Bolt M6X65 6
5 GB/T 276 Bl #6200-2RS Bearing 6200-2RS 1
6 52T-1-508A W XL ] 25 Suction mask 1
7 GB/T 845 H 5 i245TST4.2x8 | Self tapping screwST4.2X8 | 4
8 52T-1-112 EfiE a8 X 14 Positioning sleeve 2
9 52T-1-502 HAFR Ventilation guide 1
10 =LK Left cover Assy 1

%8 I




HFERIRZE RS Right Cover Assy

F H = h X & R R X H M HE
NO Code name Chinese Description Q'ty
1 | 2.20.07.01.01000 i Right Cover 1
2 | 1.20.07.01. 06000 i Right Cover Gasket 1
3 | 1.20.04.01. 13000 | HhifhyhE19.8 X30X 5 Oil Seal 19.8x30x5 1
4 | 1.20.04.01. 01000 SENLE ¢8X 14 Locating Bush @8x14 2
5 | 1.20.07.01. 09000 JE I ) Oil-Filter Screen 1
6 | 1.20.07.01.03000 I8V DX 3 Oil-Filter Screen Spring 1
7 | 1.20.07.01. 04000 OJEJE30.5X 3 O-Ring 30.5x3 1
8 | 1.20.07.01.02000 JETH X R Oil-Filter Screen Nut 1
9 | 1.05.01.09.0632 BE AR M6 X 32 Bolt M6x32 1
10| 1.05.01.09. 0695 BE A M6 X 95 Bolt M6x95 4
11| 1.05.01.09. 06100 BE A4 M6 X 100 Bolt M6x100 1
12| 1.05.01.09.06110 PEAEM6 X 110 Bolt M6x110 2
13| 1.20.07.01. 08000 fi & 2 Trigger Line Card 1
14 | 1.20.07.01. 05000 BIREN 0Oil Level Gauge 1
15| 1.20.07.01.07000 O P18 X3 O-Ring 18x3 1
16 | 1.05.01.09. 0635 BE A4 M6 X 35 Bolt 1
17 | 2.20.07.01.99000 A w5 e K Right Cover Assy 1

Yarard

s

10 7T




SEI{KREK Cylinder Body Assy

3
Fr H = XX &R R’ LA HE
NO Code name Chinese Description Q'ty
1 | 1.20.02.09. 03000 SRAKYN Cylinder Block 1
2 | 1.20.02.09. 01000 AELEA Cylinder Block Gasket 1
3 | 1.20.01.01.01000 ENE G 10X 16 Locating Bush ¢10x16 2

N




SEILE Cylinder Head Assy

! - B 14
4 i ] 2H -]
3 =20 " ’ L g1
A, ¥.oo Y . g ) |I d
f‘__ Hie 'az.-_1 by |
r-' -:___:' o I.;I' . II I
. _u.ll""-\-'ll ¥
D
N
_ ',_. ! L
P P
A0S L )
Bt R |
! ) a
5 H = XX E R E R e
NO Code name Chinese Description Q'ty
1 | 2.20.01.09. 13000 | HLLAAME (CTEATO Cylinder Head 1
2 | 1. 05.01.09. 06100 IZFEM6 X 100 Bolt M6x100 2
3 | 1.20.01.01.01000 ENE 610X 16 Locating Bush @10x16 4
4 | 1.20.01.09. 15000 AL Cylinder Head Gasket 1
5 | 1.20.01.01. 16010 HEAE Pipe Clamp 1
6 | 1.05.02.01.0425 I2£TM4 X 25 Screw M4x25 1
7 | 1.05.04.02. 0600 = BEM6 Nut M6 2
8 | 1.20.01.01. 16000 HARE B Intake-Tube Assy 1
9 | 1.00.14. 265180 O FE26.5X 1.8 O-Ring 26.5x1.8 1
10 | 1.20.01.01. 12000 A4 i1 25 B i Thermal Baffle 1
11 | 1.20.01.01. 11000 (B #ARD 4REAR Base Plate 1
12 | 1.20. 01. 06. 06000 HAI] Inlet Valve 1
13 | 1.20.01. 01. 14000 SRiE=) Valve Oil Seal 2
14 | 1.20.01.01. 10000 CRII33) #B Gasket 2
15 | 1.20. 01. 06. 09000 SAREAS Outer Valve Spring 2
16 | 1.20.01. 06. 08000 AT 5 Inner Valve Spring 2
17 | 1.20.01. 01. 05000 AT B R Valve Spring Retainer 2
18 | 1.20.01.01. 07000 AT Valve Cotter 4
19 | 1.20.01.01. 17000 KA FE Spark Plug 1
20 | 1.20.12.01. 05000 1EZhRA Stop Plate 1
21 | 1.20.12.01. 04020 R b R Adjusting Nut 2
22 | 1.20.12.01. 04030 RN 22 Adjusting Screw 2
23| 1.20.12.06. 04010 (R 7 Rocker Arm 2

13 W




SEkZp (Z) Cylinder Head Assy

! - : T
" { J 24 -]
i, o 11 % * % f 6
P i 7 ";%. - & ’ .I
e I -:___:' - I.lll 'I. . II :
. _u.ll""-\-'ll ¥
sy
L
| U L]
A :1:. "
AR L%
o /i |
! ) .
d #H = B3 &R R X H MW HE
NO Code name Chinese Description Q'ty
24 | 1.20.12.06. 03000 AR Inlet Rocker Arm Shaft Assy 1
25| 1.20. 11. 06. 01000 g Sy Camshaft Assy 1
26 | 1.20.12.06. 02000 HE B Fl Inlet Rocker Arm Shaft 1
27 | 1.20.01. 06. 04000 HEA Exhaust Valve 1
28 | 1.05.04. 02. 0800 R FEMS Nut M8 4
29 | 1.20.04. 01. 06000 HE8 Washer 8 4
30 | 2.20. 12.06. 01000 'y A Camshaft Retainer 1
31 | 1.20.01.01. 03000 R WEAE M6 %63 Stud Bolt M6x63 2
32 | 1.20.01. 08. 02000 KL B FE M8 %32 Stud Bolt M8x32 2
33| 1.20. 12. 06. 04000 IR Valve Rocker 2
34 | 2.20.12.06. 99000 Y 0 il R L B Camshaft Retainer Assy 1
35 | 2.20.01.67.99000 AT Sk SR Cylinder Head Assy 1
36| 1.05.06.01. 3500 FLH #4135 Check Ring 1
37 | 1.20. 11. 32. 02000 1EI 8% Timing Sprocket 1
38 | 1.05.01.08.0512 BEAEM5 X 12 Bolt M5%12 2

¥ o14 W




SEILERR Cylinder Head Cover Assy

Fr #t = XX & AR R X &R H=
NO Code name Chinese Description Q'ty
1 | 2.20.03.06.01000 KAk 55 Cylinder Head Cover 1
2 | 1.20.03. 06. 03000 AT 5 2 Seal Ring of Cylinder Head Cover| 1
3 | 1.20.03.01. 02008 ¥l Cover Slip 1
4 | 1.20.03. 32. 30000 T R AR Bolt 2
5 | 1.20.03.01. 05010 &k Pipe Clamp 1
6 | 1.20.03.01.05000 WAEN Breather Pipe Assy 1
7 | 1.20.03.01. 05020 o3 Pipe Clamp 1
8 | 1.20.03.01.04000 B A Pipe Joint Assy 1
9 | 1.05.02.03. 4208 H BUB4ET ST4.2 X 8 Tapping Screw ST4.2x8 4
10 | 1.20.03. 32. 31000 g 2 Rubber Gasket 2

11| 2.20.03.06.99000 SR - =Y:% Cylinder Head Cover Assy 1

15 71




BhAHIETFEHE . 7EFELHH Connecting Rod of Crank—shaft Assy

4
F H = X & R kA =
NO Code name Chinese Description Q'ty
1 | 1.20.09.65.01000 iR Py S AE| Connecting Rod of Crank-shaft 1
2 | 1.20.09.01.01010 - [ Woodruff Key 1
3 | 1.20. 10. 08. 01000 T 5 Piston 1
4 | 1.20.10.01. 04000 TEER R Clamp Spring 2
5 WA (S ) Oil Ring
6 | 1.20.10.08. 02000 [ oESH] Piston Ring 1 1
7 B—iES I Piston Ring 2
8 | 1.20.10. 08. 03000 e S| Piston Pin 1

Yarard

s

17 1




FCENE LS Starting Motor Assy

F H = X F R R XA/

NO Code name Chinese Description
1 | 1.20.18.01.01000 AR H ALK Starter Motor Assy 1
2 | 1.05.01.09. 0616 M6 X 16 Bolt M6x16 2
3 | 1.20. 18.01. 02000 Vil Gear Shaft 1
4 | 1.20.18.01. 03000 A Transition Gear 1
5 | 1.20.09.01.01010 F [ Woodruff Key 1
6 | 1.20.19.08.01020 A s A Overrunning Coupler Assy 1
7 | 1.20.19.01.01040 TR K Needle Bearing 1
8 | 1.20.19.03.01030 AL iRE) Driven Gear Assy 1
9 | 1.20.19.01.03000 7Y Gasket 1
10 | 1.20.19.01. 02000 | #fKBEEESM22X 1/ Locknut SM22x1 (L.) 1
11| 1.20.19. 08. 01000 AL B A A Overrunning Coupler 1

18 T




. NS4 Driving and Driven Pulley Assy

- _._._:-"'J'_j.. I:"‘;“?ﬁ ; .
S { :#..l 143 :
=i ~~ SO 7
% A (@
(V2 — /..
H:-I: =y
) A ﬂ{:jﬂ 14
i rd -~ (.‘I
v = Otrs,.
= ‘- e
AR 8
e '5" 3 =R .,
3 TN ’ 1||
Pl a
| Ty -
- il )/
"ﬁ-ﬁ'}t*‘#ﬁ.

d H = X E R R XA/ HE
NO Code name Chinese Description Q'ty
1 152019000 W T = A B2 A 743-20-30 Tooth Belt 1
2 | 1.20.21.01.01000 T B 5 E Driving Pulley Assy 1
3 | 1.20.21.01.01060 B Piece 3
4 | 1.20.21.01.01050 1 TPay) B Drag Flange 1
5 | 1.20.21.01.01040 ELOTREE Right Capstan Assy 6
6 | 1.20.21.01.01030 HEIRAE Right Capstan Assy 1
7 | 1.20.21.01.01020 W& Bush 1
8 | 1.20.21.01.01010 DX Z) 7 i - Driving Belt Fan 1
9 | 1.20.17.65.03001 I 12.5%x25%7 Washer 12.5x25x7 1
10| 1.05.04.10. 1213 | BEEMI12X1.25 H=10 Nut M12x1.25 H=10 1
11 | 1.20.22.01.01000 MBI B e A Follower Pulley Assy 1
25 | 1.05.05.04. 1200 P8 12.3%x29x2.5 Washer 12.3x29%2.5 1
26 | 1.05.04.10.1212 | BALREMI12X1.25 H=8 Nut M12x1.25 H=8 1

Yarard

s

19




WA AVERF . HUBZRERHF Magneto and 0il pump

F #t = P XX E MR ® XA HE
NO Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 |7NAEZE IR M6 X 18 Hexagon Bolt M6x18 4
2 | 1.20.24.01. 06000 KA Fan Assy 1
3 | 1.05.04.10.1213 | #8BM12X1.25 H=10 Nut M6 M12x1.25 H=10 1
4 | 1.05.05.04. 1201 FE12-14HV Flat Gasket 12-14HV 1
5 | 1.20.16.01.01022-2 K (EHR184%) Rotor Assy (DC 18) 1
6 | 1.05.01.09. 0620 |/SHHVEEMHIMEFEM6X 20 Hexagon Bolt M6x20 2
7 | 1.05.01.08.0512 INFIEFEMS X 12 Hexagon Bolt M5x12 2
8 | 1.20.14.01. 03000 MU ZEA & Oil Pump Assy 1
9 | 1.05.01.09.0625 BZAEM6 X 25 Bolt M6x25 2
10 | 1.20.14.01.01000 MZE B Oil Pump Sprocket Wheel 1
11| 1.05.04.02. 0600 1= BEM6 Nut M6 1
12 | 1.20. 14. 01. 04000 MBS S Oil Pump Chain 1
13 | 1.20. 14. 01. 02000 Bl i o Sprocket Wheel End Cap 1
14 | 1.05.01.09. 0612 HEAEM6 X 12 Bolt M6x12 2
15| 1.20.16.01.01012-2 | 52/ (HiR1840) Stator Assy (DC 18) 1
16 | 1-20.16.01.01002-2 | RAHFLEMR (HFI8Z) Magnetor Assy (DC 18) 1

20 T




B X 2= Fan Cover Assy

F H = X F R R XA/ HE
NO Code name Chinese Description Q'ty
1 | 1.20.24.03.03000 X5 55 Fan cover 1
2 | 1.20.24.01.03020 WOk Blanking Cap 1
3 | 1.20.24.01. 04000 F, 25 2% )2 Cable Clamp 1
4 | 1.05.01.09. 0625 HEFEM6 X 25 Bolt M6x25 3
5 | 1.20.24.01.03010 A G Cooling Duct 1
6 | 1.05.02.15.4816 | HICIE4ATST4. 8 X 16-F— | Tapping Screw ST4.8x16-F-H | 5
7 | 1.20.24.06.01020 | 161-B2 b5 X E L} Upper Fan Cover Assy 1
8 | 1.20.24.01.01040 R 2k Cable Clamp 1
9 | 1.20.24.01.01030 S Rubber Cover 1
1(1) 1122%221%11%11%11%/ 161-B2 . NEHKH | Upper&Lower Rubber Mat 1
12| 1.20.24. 06. 02000 | 161-B2 F X ELH & Lower Fan Cover Assy 1
13| 1. 20. 24. 01. 05000 i i K Tubing Clamp 1

221 W

~




ZEZ0H34%E1 Frame and Accessories 1

Fr t 5 = R X B R H=
NO Code name Chinese Description Q'ty
1 10201-200GKV-2018 AR Frame 1
2 02011279-1 J5 FLae Rear engine hanger Assy 1
3 07990003 ZE AT E & 30% ¢ 10%35 Bushingg30*¢10%*35 2
4 02010331 L YN Bush;engine hanger 1
5 02011273 B A Upper Rocker Arm(Left) 1
6 02011274 FREL Upper Rocker Arm(Right) 1
7 12060023 PHTERSKM14 Adjust ball M14 2
8 14020524 FREENE Upper rocker arm inner tube 2
9 15030017 R E (K) & 15X | Plastic Bush (Big)pl5x@21x¢ | 10
10 12020004 ]’%Té%‘f%ﬁi I_ﬁjj/jlgﬂé'%Mlo Rubber Dust Cover (M10) of Rocker Arm 8
11 12990002 - H Grease Fitting 4
12 02011275 TR A Lower Rocker Arm(Left) 1
13 02011276 NRE A Lower Rocker Arm(Right) 1
14 14020114 ST N ot Lower rocker arm inner tube| 2




ZEZ5MifE2 Frame Accessories 2

Fr "t = B X E W R XA/ R W=
NO Code name Chinese Description Q'ty
1 02010775-2 HIFAL Front guard 1
2 02010776-2 5| Ak 2L Bl 4R Hood Rack 1
3 02011844-1 BIHPAT S48 4 Front bumper bracket L. 1
4 02011844-2 TP AL S5 Front bumper bracket R. 1
5 02011059-3 WHEE R A2 Front frame L. 1
6 02011060-3 MR T A Front frame R. 1
7 02011058-3 FEMAT ] 48 Top Light bracket 1
8 02011061-2 R e Adapting piece of top frame 1
9 02011055 e Top Roof(Middle) 1
10 02011056 WZE fE A& Rear frame L. 1
11 02011057 W2 E A Rear frame R. 1
12 02010928 KGR Spare Wheel Carrier 1
13 02010758 Ja AL Rear guard bar 1
14 02010769 PFLE Handrail L. 1
15 02010770 HFhH Handrail R. 1
16 06020015 PR FE38 Rubber cover 38 4

G

=




ZEZ5MifE3 Frame Accessories 3

b

54 )

® O

F H = B X E W R XA/ R W=
NO Code name Chinese Description Q'ty
1 02010739 PR Footrest support 1
2 12050014 Q1045 H R ®10 snap ring for shaft 1
3 02010801 R 2 s b 2H A4 Brake Pedal assy 1
4 07020079 R ZEFi & Brake tension spring 1
5 07020007 R T 38 Brake switch spring 1
6 12050015 Q124 H R % ®12 snap ring for shaft 1
7 02010802 VHI T T B b 4H A4 Accelerator Pedal assy 1
8 07020078 VETERE S Accelerator torsional spring 1
9 02010760 FpE Handle bar 1
10 10020009 e (XL-39) L. Handlebar grip (XL-39) 2
11 02011931 23y P gz Ak S Air cleaner bracket 1
12 02010759 EF 28 Handlebar support 1
13 02011270 J5 N & Rear net cover 1
14 06020094 TR e 3 Battery rubber washer 3
15 12040013 Y% Rubber 1
16 06990062 HE L Y Battery strap 1

224 W




¥ o) R Y Steering System

F #t = X B MW R LA H=E
NO Code name Chinese Description Q'ty
1 02030056 JrE#EE CRD 300 Steering wheel (large) 300 1
2 02030164 TR CERD Direction Column 1
3 02030163 J 1A Cardan joint 1
4 02030269 yaEnin Redirector 1
5 02030268 Bmphikt GEERELD Steering rod with 1 ball Joint 2
6 190372 HiFFL:220MM Turning Lever 2
7 12060019 M10*1.25%E B2 BR /{81 2 Ball Joint RH thread 2
8 02030266 A Turn left at the corner. 1
9 02030267 Lz pa Turn right at the corner. 1
10 02040047 BT %6 3% J8E 4 Front Wheel Hub ASSY 2
11 12030023 h 76203 Bearing 6203 2
12 14020049 HhHEE21X27*43 Bush(21X27%43) 2
13 12030014 A 6204 Bearing 6204 2
14 12040009 T 25xp47x8 Oil seal p25xp47x8 2

26 11




X2k Disc Brake ASSY

Fr #t = XX & AR R X B =
NO Code name Chinese Description Q'ty
1 04010077 TR S R Disc Brake Assy 1
2 190190-2 FAYH AR TR L 2R Master Cylinder 1
3 190391 AU ZEH B3 740mm Front Brake Line(L.) 1
4 190018 [F INAG /& 7% Left Brake caliper 1
5 190392 BIAHIZh e 760mm Front Brake Line(R.) 1
6 190019 [FINAGH 2% Right Brake caliper 1
7 190393 Ja B 1550mm Rear Brake Line 1
8 190020 OSHLIZE Machnism Caliper 1
9 190369-3 MZETAFL: 95mm Brake Mandril(L:95mm) 2
10 190196 THAT [ e e (KD Knock Pin Seating 1
11 TR £ e Thread Clip 1
12 12990004 TR 28 Thread Clip 4
13 190009 ATEE#E - (F18A) Front friction plate (F18A) 2pair
14 190010 JaEE¥E R (F035) Rear friction plate (F035) 1 pair
15 02010755 TR ZR & 52 A Fixed plate of brake pump 1
16 04020011 CHI) AL 047128 (Front) Disc brake disc ¢47*128 2
17 04020009 (Ja) MR % e58%220 (Rear) Disc brake disc ¢58%220 1
18 10990004 Tt Magnetic Steel 4




EHE R Rear Axle ASSY

3
cx
50

11

sy

F H = X B MW R LA H=E
NO Code name Chinese Description Q'ty
1 02040048 Ui Rear axle 1
2 02040159 26 530(467) Chain 530(46L) 1
3 02040160 BE 2R 4L 530 Chain Joint (530) 1
4 02040163 T (530-121) Drive sprocket(530 12T) 1
5 02010828 FEhEE R E Lock Washer,Drive Sprocket 1
6 02040038 FHE (530-31) Chain plate (530-31) 1
7 02040051 A 7R 2H A Bearing pedestal 2
8 12030060 7K 1206 Bearing 1206 2
9 12040014 HE 34%50%7 Oil Sealp50*@34*7 2
10 02040198 il R R 87 2 5 LA Bearing Seat Dust Cover 2
11 12040015 HE e42%30%7 Oil Seal42*¢@30*7 2
12 02040105 5 BB e Rear hub seat 2
13 FERR A IZ 42 M10X1.25X36  Wheel Hub Nut M10X1.25X36 16
14 FREM22 Spring Washer M22 2
15 TFREMZEREM22%1.5%16 Nut M22x1.5x16 2
16 FF H1453.0%40 Snap Pin 3.0%40 2

G

B
©
=




RR. WA

Wheel and Tire

F H = XX &R ER R HE
NO Code name Chinese Description Q'ty
1 02040157 A8 (F5%210%5.5) Alloy Rim 10*5.5 (optional) 2
2 06010007 BAR21%7-10 Tyre 21*7-10 2
3 02040158 JERE (Fa%810*8.0) Alloy Rim 10*8.0 (optional) 2
4 06010008 #Jf22%10-10 Tyre 22*10-10 2
5 12020015 HEPiAE (ABSEM) Dust Cover ®48 4
6 190016 ST Tire valve 4
7 7N FAE 2 HE MR REAE RS Nut M10X1.25X30 16

G

=




BYNFRYLE Control Assy

F H = XX &R ER R HE
NO Code name Chinese Description Q'ty
1 02010740 RIS D) Shifting Hand Shank 1
2 06990075 PR FH (F-N-R) Shift lever ball 1
3 02010746 R ] 5 W Adjust fixed plate 1
4 02010745 Wb 26 [H 52 i Fixed plate for Shift cable 1
5 02010749 Wy P Shift rocker arm 1
6 08020139 PRz 28 (L:1000/85mm) Shift cable(L:1000/85mm) 1
7 08020140 3R 4728 (L:1000/100mm) |  Reverse cable(L:1000/100mm) 1
8 04990006 TR 45 Hand Brake 1
9 08020142 FML(L:1350/90mm) | Hand Brake Cable(L:1350/90mm) 1
10 02010843 i EE (BRALHIZR) Fixing sleeve 1
11 02010844 Fr R HE Cable push rod 1
12 07020088 P Cable spring 1
13 06990073 T Ae T2 e 4h. Quincunx knob 1
14 08020169 FRA 478 (L:1700/120mm) |  Limiting cable(L:1700/120mm) 1
15 08020141 T2k (L:2300/115mm) | Throttle Cable (L:2300/115mm) 1

232 W




2%, XTE, B4 Electrical Components, Lights, Wire

F H = b3 & R B X H M HE
NO Code name Chinese Description Q'ty
1 10010080 KAT FF% Headlight Switch 1
2 10010081 i I\ -2 Horn Switch 1
3 10050037 e Instrument 1
4 10040026 ZE TR AL RS Mileage sensor 1
5 10080018 40 Lock 1
6 01020016-2 ko Igniter 1
7 01020022 e R A Ignition Coil 1
8 10070001 B W\DJ128/DJ70 Horn DJ128/DJ70 1
9 01020041 CM6321 4k Ff 2% CM6321 Relay 1
10 01020021 Y B2 Relay 1
11 01020017-2 #Bomiae (184 EH ) Rectifier 1
12 09010076 BB LEDR] KT A LED Headlight Left 1
13 09010077 ZEELEDRT AT A LED Headlight Right 1
14 09040010 LEDRIAL & T A LED Position Light Left 1
15 09040011 LED AT BT A LED Position Light Right 1
16 09040014 K4 T54T Strip Light 1
17 09030034 JEREST () Rear light (Left) 1
18 09030035 Ja AT CAD Rear light (Right) 1
19 BT kTR Bulb,turnlight 2
20 XTI i Bulb,taillight 2
21 10010035 RZEFFK gl Brake switch 1
29 10990020 J=% By A Cigar lighter 1
23 08010047-2 FL 2 2 Main Cable 1
24 10990019 Hf (12V9Ah) Battery (DTX9-BS) 1




S &Y% (—) 0il Gas SYSTEM

F H = h X & R i HE
NO Code name Chinese Description Q'ty
1 05030049 A Fuel tank 1
2 02010744 e SE AN Fuel tank clamp (Small) 1
3 06020173 (U4 (0.35m) Oil tank gasket(0.35m) 1
4 02010743 NiE RSN Fuel tank clamp (Big) 1
5 06020173 (U4 (0.45m) Oil tank gasket(0.45m) 1
6 06020025 JERAG Rubber for Seat 4
7 05050010 THFE o fuel tank 1
8 10060014 AR IR Fuel tank switch 1
9 10060013 TRIHIE Fuel pump 1
10 10040066 A AL % Fuel sensor 1
11 06030001 H7TE 04X8 Vacuum tube ®4X8 1
12 12010007 HE K5 Pipeline clip 8.5 4
13 06990001 RIS Second Filter 1
14 06030002 T D4.5X8.5 Oil Pipe® 4.5X8.5 1
15 12010007-2 HE 9.0 Pipeline clip 9.0 6
16 01030012-2 i 2s (PD241) Carburator 1
17 01040044 15073 JE 2% % Air Filter 1
18 190098-2 15078y Filter Element 1
19 02011932 B AL BB Intake fixing plate 1
20 14020686 B R B nE R High level air intake mounting nut 1
21 02011933 Bz 33 R B4 Y High level air inlet decorative net 1
22 01040045-2 BESHEAR IR/ (120x85% Air filter(120x85x15 ) 1
23 01990063 R ERE R R Intake connecting pipe nut 1
24 01040046 Bl e Rear cover of high-level air filter 1
95 01040045 BESERIES K (140x100x Air filter (140x100x15) 1

Yarard

s

34

I

~




S R% (=) 0il Gas SYSTEM

F #t = X B MW R LA H=E
NO Code name Chinese Description Q'ty
1 01050109 VE RS Exhaust pipe 1
9 01050110 T S 1 1A Muffler 1
3 07020102 VEREELEOA 4 Tension spring 2
4 01990001 TIRANSEE (R 5) Twice Adding Air Instrument 1
5 01990024 HS & Gasket for the exhaust pipe 1
6 02010756-1 NERzE g Muffler bracket 1
7 03030229 B Chain guard 1




B Suspension & Seater

0y

i

F H = XX &R ER R W=
NO Code name Chinese Description Q'ty
1 05010051 JBE T4 Seat 2
2 05020009 JHE T B Seat Slide Rail 1 pair
3 05020010 LA CiphEe) Safety belt 2
4 02010771 A R g A S n Mounting bracket for right seat 2
5 02010757 JE R 5 S 2R Rear support of Seat 1
6 07010120 B E Front Shock 2
7 07010077 G E Rear Shock 2

8 02010747 VU REEOR s Control rod 1

237 MW




7Z =% Body Covering

5 H = XX E R ER R e
NO Code name Chinese Description Q'ty
1 09060025 JG e Rear mirror 1
2 03030430 2016 3K Hi THI AR Front panel 1
3 03030423 INRE RS Air inlet 1
4 03010277 FIE S Engine cover 1
5 03030418 IR Meter housing 1
6 03030630 iy T il Upper round of footrest 1
7 03030426 JIED S i Footrest 1
8 03030421 I AR Connecting plate(lengthen) 1
9 03030631 JELDR Gear plate 1
10 03030632 R Backboard 1
11 03030427 J& W) Fa Rear luggage case 1
12 03030634 JGAT Rear guard 1
13 03030417 JERAR Baseplate 1
14 03030428 PIESUE @) Left side(lengthen) 1
15 03030429 iz B Right side(lengthen) 1
16 03010275 B () Rear car wheel trims L. 1
17 03010276 e CH) Rear car wheel trims R. 1
18 03030422 G300 2 G300 Net Cover 1
19 15010044 JERKIRZZ A (KD Expansion anchor bolt 22
20 03030419 Z W58 i Hanger of luggage case 8
21 14020723 FER I B A (4 Hook fixing stud 6
29 10010082 FMRIT & Blank switch cover 4
23 10010083 MR IT R Blank switch cover 2

38 1L




24

12990022

JEAT

Flagpole (with flag)

25

06020099

JEAT R

Flagpole rubber sleeve

039




N IEIELEEM (Glass&Decorate net)

X

t 5

P X B R

R X AR

=
NO Code name Chinese Description Q'ty

1 21000013 P4 X I 1 Windshield 1

2 03990059 THAIA AT Top Roof Canvas 1

3 03990046-2 FEIEMMIAE () Side Decorative mesh (Big)Left 1

4 03990047-2 A BE AR () Side Decorative mesh (Big)Right 1

5 03990048 A FEMRMAT (7)) Side Decorative mesh (Small)Left | 1

6 03990049 AWM (/) Side Decorative mesh (Small)Right | 1




PEETH Tools Kit

Fr #t = XX & AR R X B e
NO Code name Chinese Description Q'ty
1 16010006 NER Y| Dual-Purpose Screwdriver 1
2 16010005 12-14FF DR ITF Open Spanner(12-14) 1
3 16010004 8-10JF H R F Open Spanner(8-10) 1
4 16010007 165111k £ 3E414 | Spark Plug Box Spanner(S=16) | 1
5 16010002 6mm AN 7~ T Socket Head Screw Wrench(6mm) 1
6 16010001 Smm N 7S IR TF Socket Head Screw Wrench(5mm) 1
7 16990010 bE4 T HA Bag for Tools Kit 1
8 625 T H sk, Tools Kit 1




